SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band

38 /10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 11.MAY 2021 19:58:07

Date: 11.MAY 2021 20:01:08

spectrum | spectrum "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES | SPURIRHIECHBEKABS PABS
20 dBine—bRERIOUSHINE_ABS na 20 dbi \URIGUS_LINE A p
10 dBm H 10 dbm
0 dem H 0 dem
10 dem -10 dBm
e /| _ |
SPURIOUS_LINE_ABS_ ‘ \ 20 dem ‘
-30 dem i I -30 dBm
4 TP A (AT J N n L || }I‘h W Ll .
WLCTITE . LU
-60 dem -0 dfim
Start 2.545 GHz 10005 pts Stop 2.58 GHz | (| Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
£2.395 GHZ £.560 GHp 1,000 MHz 2:55916 GHz -31.45 dBm -6.45 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61941 GHz 21.40 dbrm -6.60 de
2.560 GHz 2.565 GHz 1.000 MHz 2.56500 GHz -26.75 dBm -13.75 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62000 GHz -17.23 dBm -7.23 d8
2565 GHz 2.569 GHz 1.000 MHz 256887 GHz -15.78 dém -5.78 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -17.14 dem -7.14 dB
2.569 GHz 2.570 GHz 200,000 kHz 2.56998 GHz -17.16 dBm -7.16 dB 5 525 CH= 2,630 GHz 1,000 MHz 5 62566 CHe 2679 dBm 1379
2.570 GHz 2.580 GHz 100,000 khz 2.57056 GHz 21.65 dBm -8.35 dB 5630 CHz 5845 GH2 1,000 Mz 3 63063 CHe ~30-46 cbm 46 dB
|
I it i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 11.MAY 2021 19:58.24

Date: 11.MAY.2021 20.00:50

L[| um N
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dém  Offset 8.22 d Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dBine—bRURIOUS bivE_ABS A 20 dBine—bRURIOUS LINE AR n
10 dBm 10 dBm
v . b AR
0 dem {' it = — T dem ‘\
-10 dem ‘ I 10 dBm } I
e ‘ |
SPURIOUS_LINE_ABS_ T ! i 20 derm !
-30 dem 30 dBm
s Bl ol i
- W 40 e by
-50 dem
60 dém
Start 2.545 GHz 10005 pts Stop 2.58 GHz ] (|| start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.500 GHz 1.000 MHz 2.56804 GHz =30,89 dbm -5.88 db 2,610 GHz 2.620 GHz 100.000 kHz 2,61830 GHz 5.38 dBm -24.62 db
2.560 GHz 2.565 GHz 1.000 MHz 256439 GHz -24.83 dBm -11.83 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -28.53 dBm -18.53 dB
2565 GHz 2.569 GHz 1.000 MHz 256845 GHz -22.06 dém -12.06 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62186 GHz -22.90 dém -12.90 d&
2,569 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -26.49 dBm -16.49 dB 5 655 GHe 2,630 GHz 1,000 Mz 2.69513 GHz ~27.01 dBm 140108
2,570 GHz 2.580 GHz 100,000 kHz 257760 GHz 5.72 dBm -24.26 dB 5630 GHz 2.645 GHz 1.000 MHz 2.63041 GHz 31.36 dBm 5 35 dn
Y
i it i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

Page Number
Report Issued Date
Report Version

: A130 of A181
: Jun. 16, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | sp n "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dBin TS PaNIr e as 20 dBh CAURIOUS FINE BS ﬁ n
10 dBm 10 dBm [
0 dem 0 dBm ‘ h
-10 dem -10 dem f \‘
. . { {
SPURIOUS_LINE_ABS_ 20 dem |
-30 dem -30 dBm ‘J‘ .I
h - m
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:545 GHz 2.555 GH2 1.000 MH2 255449 GHz -33.82 dém -8.82 dB 2,605 GHz 2.620 GHz 100.000 kHz 261818 GHz 22.25 dbm —7.75 d&
2.555 Gz 2.565 GHz 1.000 MHz 2.56478 GHz -23.73 dm -10.73 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62006 GHz -19.31 dBm -9.31 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56837 GHz -18.31 dém -8.31 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62148 GHz -15.89 dbm ~5.50 db
2.569 GHz 2.570 GHz 300,000 kHz 2.56994 GHz -17.44 dBm -7.44 dB 5 525 CH= 2635 Ghz 1,000 MHz 3 62505 CHe 25 22 dBm 1222 d
2.570 GHz 2.585 GHz 100,000 kHz 2.57081 GHz 21,66 dém -8.34 dB > 835 GHz 554 Chs 1,000 Mz 3 69719 CHe 34 54 cbm o.t4db
I ) ¢ L | 1 o

Date: 11.MAY 2021 19:27-31

Date: 11.MAY 2021 19:30:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum :E' Spe n "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dém  Offset 8.22 d Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dBine—bRURIOUS bivE_ABS A 20 dBine—bRURIOUS LINE ABS h
10 dBm 10 dBm
0 dem I’ i d u . 1 o il j
-10 dem i -10 dBm
. ] . oo | \
SPURIOUS_LINE_ABS_ | H k \*
L P | ] . I
-30 dBm o ﬂ" ) 30 dBm EOESCES T "W
-40 dem
-50 dem
60 dém
Start 2.545 GHz 10005 pts Stop 2.585 GHz | (|l Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.555 GHz 1.000 MHz 255418 GHz =32,95 dbm -7.98 db 2,605 GHz 2.620 GHz 100.000 kHz 261477 GHz 4.16 dBm -25.94 db
2.555 GHz 2.565 GHz 1.000 MHz 255456 GHz -24.48 dBm -11.48 db 2.620 GHz 2.621 GHz 300.000 kHz 2.62004 GHz -26.61 dBm -16.61 dB
2565 GHz 2.569 GHz 1.000 MHz 256883 GHz -19.60 dém -9.60 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62147 GHz -21.13 dém -11.13 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56992 GHz -23.45 dBm -13.45 dB 5 655 GHe 3 635 GH2 1,000 Mz 2.69745 GHz ~26.36 dBm 1336 dB
2,570 GHz 2.585 GHz 100,000 kHz 2.57201 GHz 4.12 dim -25.88 dB 5635 GHz 2.645 GH2 1.000 MHz 5.63546 CHz Z29.67 dBm 467 dn
Y
i i t o

Date: 11.MAY 2021 19:2851

Date: 11.MAY.2021 19:29:08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

Page Number
Report Issued Date
Report Version

: A131 of A181
: Jun. 16, 2021
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum | spectrum "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dBine—bRERIOUSHINE_ABS na ) 20 dBi \URIOUS_LINE_ABS “ h
10 dBm n 10 dBm J
0 dem ﬂHH 0 dem J L
10 dem -10 dem T
v J ) [ t
SPURIGUS_LINE_ABS_ wl \,l [ h I
-30 dém ‘ ‘l‘l ”’”r ll” b | -30 dBm Jl
I Hit LlTl\ 1/ 40 dBm il R T T Y
-0 dem
|
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:545 GHz 2.555 GH2 1,000 MH2 255476 GHZ -34.83 dém -9.83d8 2,605 GHz 2.620 GHz 100.000 kHz 261813 GHz 21.63 dbm -8.37 d&
2.555 GHz 2.565 GHz 1.000 MHz 2.56485 GHz -26.41 dBm -13.41 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62001 GHz -19.81 dBm -9.51 de
2565 GHz 2.569 GHz 1.000 MHz 256892 GHz -17.34 dém -7.34 08 2.621 GHz 2.625 GHz 1,000 MHz 2.62123 GHz -17.33 dBm -7.33 dB
2.569 GHz 2.570 GHz 300,000 kHz 2.56996 GHz -15.98 dBm -5.98 dB 5 525 CH= 2635 GHe 1,000 MHz 262536 GHz 26 09 dBm 1309 de
2.570 GHz 2.585 GHz 100,000 kHz 2.57084 GHz 21.84 dém -8.16 d& > 835 GHz 5.845 GHz 1,000 Mz 569527 GHe ~33.22 cbm 552 db
Y
I 1 P

Date: 11.MAY 2021 19:27-51

Date: 11.MAY 2021 19:30:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L[| um A
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dém  Offset 8.22 d Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dBine—bRURIOUS bivE_ABS A 20 dBine—bRURIOUS LINE ABS h
10 dBm 10 dBm
0 dem i I o o \ DBk & =
-10 dem -10 dBm
. ] J i | t
SPURIOUS_LINE_ABS_ | ,J \ 0 dBm
30 dom ‘ _“AM“’ M e =
Iionl
il hbbotics
- 40 dBm .
-50 dBm -50 dem
-60 dem 60 dém
Start 2.545 GHz 10005 pts Stop 2.585 GHz | (|l Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.555 GHz 1.000 MHz 2.55485 GHz =33,85 dbm -8.80 d 2,605 GHz 2.620 GHz 100.000 kHz 261340 GHz 3.10 dBm -26.90 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56472 GHz -26.40 dBm -13.40 db 2.620 GHz 2.621 GHz 300.000 kHz 2.62023 GHz -29.38 dBm -19.38 d8
2565 GHz 2.569 GHz 1.000 MHz 256851 GHz -22.95 dém -12.95 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62121 GHz -23.68 dBm -13.68 d&
2,569 GHz 2.570 GHz 300,000 kHz 2.56998 GHz -26.71 dm -16.71 dB 5 655 GHe 3 635 GH2 1,000 Mz 2.69553 GHz ~26.62 dBm Cice2 dB
2,570 GHz 2.585 GHz 100,000 kHz 2.57994 GHz 3.71 dBm -26.29 dB 5635 GHz 2.645 GH2 1.000 MHz 5.63554 CHz 32.03 dBm 703 dn
Y
I it i

Date: 11.MAY 2021 19:2836

Date: 11.MAY.2021 19:29:25

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

Page Number
Report Issued Date
Report Version

1 A132 of A181
: Jun. 16, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum | spectrum "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dBine—bRERIOUSHINE_ABS na 20 dBi \URIOUS_LINE_ABS ” h
10 dBm ‘n 10 dBm [
0 dem ,Lﬂ 0 dem 1 ’
-10 dem ] -10 dem H
. | | _ Il |
SPURIOUS_LINE_ABS_ f \ 20 dem I{ / |
-30 dBm - I 1 -30 dBm 1
| b ‘l | || H‘ | | 40 dBm . 1 ,p
“u ‘ w ?@:jﬁ“]u e
-0 dem m
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:545 GHz 2.555 GH2 1.000 MH2 255436 GH2 -33.90 dém -6.00 dB 2.605 GHz 2.620 GHz 100.000 kHz 261921 GHz 21.33 dbm -8.67 d&
2.555 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -27.21 dém -14.21 dB 2620 GHz 2621 GHz 300,000 kHz 2 62002 GHe 1984 dBm o4 dp
2.565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -15.61 d&m -5.61 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62114 GHz ~17.19 dbm ~7.19 dB
2.569 GHz 2.570 GHz 300,000 kHz 2.56998 GHz -17.34 dBm -7.34 dB 5 525 CH= 2635 Ghz 1,000 MHz 5 62521 oHe 2509 dBm 1209 db
2.570 GHz 2.585 GHz 100,000 kHz 2.57084 GHz 21,09 dém -8.91 dB > 835 GHz 554 Chs 1,000 Mz 63648 CHe ~32.66 cbm 766 db
Y
I 1 P

Date: 11.MAY 2021 19:28:06

Date: 11.MAY 2021 19:30:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Ref Level 28,22 dém Offset 5.22 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Limit §heck PABS | SPURIRHE CHYGKARS_ Paks
20 dBME—bRRIGHE N ARS na 20 dBF nuorous bine ans h
10 dem 10 dém
0 dem | iy > "‘Wl oA h }
-10 dBm - -10 dBm
o I ‘ ‘ -bo dem ! {
SPURIOUS_LINE_ABS_ ‘1 'u
-30 dem HNMJ’ 30 dem \MW |
0 com i
-50 dBm -50 dem
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz |||l start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.555 GHz 1.000 MHz 2.55461 GHz -33.14 dBm -B.14 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.61231 GHz 2.86 dBm -27.14 dB
2,555 GHz 2.565 GHz 1.000 MHz 256436 GHz -25.88 dém -12.88 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62005 GHz -27.93 dBm -17.93 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56814 GHz -22.38 dBm -12.38 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -21.22 dbm -11.22 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56957 GHz -23.30 dBm -13.30 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62528 GHz 26,50 dBm -13.50 dB
2,570 GHz 2.585 GHz 100,000 kHz 2.58374 GHz 3.18 dBm -26.82 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.63566 GHz 31.90 dbm ~6.90 d&
\
) i )

Date: 11.MAY 2021 19:2822

Date: 11.MAY.2021 19:29:43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

Page Number
Report Issued Date
Report Version

: A133 of A181
: Jun. 16, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 11.MAY 2021 19:20:29

Date: 11 MAY 2021 19:24:25

Spectrum | sp n "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dBine—bRERIOUSHINE_ABS na 1 20 dbine_BPURIOUS _LINE_ABS p ..n\
10 dBm J‘ 10 dBm Jl
0 dam ‘Hl 0 dem J ]
10 dém ; j‘ -10 dem J 7\ .
- . ) |
SPURIOUS_LINE_ABS_ 20 dBm |
-30 dBm ,l‘i -30 dm "
i h
~ Pl
60 derm d ml:r
Start 2.545 GHz 10005 pts Stop 2.59 GHz | ([ Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
£2.345 GHZ 2,550 GHp 1,000 MHz 2:59915 GHz -36.44 dBm -11.44 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61893 GHz 22.68 dbm -7.32 d8
2.550 GHz 2.565 GHz 1.000 MHz 2.56482 GHz -26.63 dBm -13.63 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62005 GHz -19.68 dBm -9.66 d8
2565 GHz 2.569 GHz 1.000 MHz 256881 GHz -17.89 dém -7.89 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62111 GHz -17.96 dem -7.96 dB
2.565 GHz 2.570 GHz 500.000 kHz 2.56995 GHz -14.51 dBm -4.51 dB 5 525 CH= 2640 GHz 1,000 MHz 3 62502 CHe 26 02 dBm 1302 db
2.570 GHz 2.590 GHz 100,000 kHz 257109 GHz 22.24 dBm -7.76 dB 5540 CHz 5545 CHa 1,000 Mz 3 64219 CHe ~35.36 dhm ST
i ' b - | T e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 11.MAY 2021 192222

Date: 11.MAY.2021 19.22:46

Spectrum :E' Spe n "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dém  Offset 8.22 d Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dBine—bRURIOUS bivE_ABS A 20 dBine—bRURIGUS biue ape n
10 dBm 10 dBm
0 dBm s 4 lww e e .,a..._\,,,1
-10 dem T f ‘ l :
. I l |
SPURIOUS_LINE_ABS_ ) " j L m 1
30 dom W’MW ” Hv "\‘\ N.%Mu.n. P " !
T "T“MW
-40 dBm.
-50 dem
60 dém
Start 2.545 GHz 10005 pts Stop 2.59 GHz ||| Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency PowerAbs | Alimit |
2546 GHz £.550 GHz 1.000 MHz 2.54924 GHz =33,56 dbm =8.50 db 2,600 GHz 2.620 GHz 100.000 kHz 2,60545 GHz 2.51 dBm -27.49 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56330 GHz -23.11 dBm -10.11 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62003 GHz -26.82 dBm -16.92 dB
2565 GHz 2.569 GHz 1.000 MHz 256888 GHz -20.89 dém -10.89 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62188 GHz -23.04 dBm -13.04 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.56970 GHz -22.63 dBm -12.63 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69569 GHz 5716 dBm 1416 dB
2,570 GHz 2.590 GHz 100,000 kHz 2.58259 GHz 3.12 dim -26.88 dB 5.640 GHz 2.645 GH2 1.000 MHz 5.64005 GHz 30,86 dBm 568 dn
Y
i i t o

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

1 A134 of A181
: Jun. 16, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38/ 20MHz / 16QAM

Lowest Band Edge / 1

RB

Highest Band Edge / 1 RB

Spectrum | sp n "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dBine—bRERIOUSHINE_ABS na , 20 dbine_BPURIOUS _LINE_ABS n _1.1
10 dBm ” 10 dBm l
0 dem )HL 0 dem \
-10 dem - J II\ -10 dem I
SPURIOUS_LINE_ABS_ ; 20 dBm
30 dem 1 M -30 dBm
11 14
-40 dBm
IRy
!
Start 2.545 GHz 10005 pts Stop 2.59 GHz ] ||| Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:545 GHz 2.550 GH2 1.000 MH2 254775 GHZ -36.62 dém -11.63 dB 2,600 GHz 2.620 GHz 100.000 kHz 261891 GHz 21.36 dbm -5.64 d&
2.550 GHz 2.565 GHz 1.000 MHz 2.56441 GHz -24.73 dém -11.73 de 2.620 GHz 2.621 GHz 500.000 kHz 2.62010 GHz -19.78 dBm -9.78 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56865 GHz -19.26 dém -9.26 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62110 GHz -18.25 dbm -8.25 db
2.569 GHz 2.570 GHz 500,000 kHz 2.56995 GHz -16.32 dBm -6.32 dB 5 525 CH= 2640 GHz 1,000 MHz 62572 o= 26,59 dBm 1369 db
2.570 GHz 2.590 GHz 100,000 kHz 2.57107 GHz 21,29 dém -8.71 d& 5 840 GHz 5545 CHa 1,000 Mz 3 64057 CHe ~36.24 cbm i104dB
I ) ¢ L | 1 o

Date: 11.MAY 2021 19:21:23

Date: 11.MAY 2021 19:24:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 11.MAY 2021 19:22.08

Date: 11.MAY.2021 19:23:04

Spectrum :E' Spe n "y
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dém  Offset 8.22 d Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 dBine—bRURIOUS bivE_ABS na 20 dBine—bRURIOUS LINE ABS n
10 dBm: 10 dBm:
0 dem (. e i N 0 et i iy ‘W
-10 dem - I l -10 dBm I :
SPURIDUS_LINE_ABS_ —— J i 30 dem L H
-30 dem | % L\ 0 dem ]'FMWMM
-40 dBm s
-50 dBm
60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.550 GHz 1.000 MHz 2.54967 GHz 34,45 dbm -9.45 db 2,600 GHz 2.620 GHz 100.000 kHz 261672 GHz 1.63 dém -28.37 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56328 GHz -24.96 dém -11.96 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62005 GHz -29.42 dBm -19.42 dB
2565 GHz 2.569 GHz 1.000 MHz 256857 GHz -21.31 dém -11.31 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62182 GHz -26.02 dBm -16.02 d&
2.569 GHz 2.570 GHz 500,000 kHz 2.56979 GHz -21.74 dBm -11.74 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69812 GHz ~27.78 dBm 1478 d8
2.570 GHz 2.500 GHz 100,000 kHz 2.58262 GHz 1.85 dém -28.15 dB .640 GHz 2.645 GHz 1.000 MHz 5.64113 GHz 33.53 cBm BE3dn
Y
Il j 1 )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

Page Number
Report Issued Date
Report Version

: A135 of A181
: Jun. 16, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38/20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Ref Level 2822 dém Offset 9.22 dg
SGL Count 100/100

Mode Auto Sweep

Date: 11.MAY 2021 19:21:38

Date: 11.MAY 2021 19:23:50

@1 AvgPwr (@1 vgrwr
Limit ¢heck L SPURIRISCHBEKABS_ PABS
20 dBine—bRURIOUS bine 20 dBine—bRURIOUS_LINE_ABS n .Il
10 dem. 10 dBm “
0 dam 0 dem } \
-10 dem -10 dem i \ :
SPURIDUS_LINE_ABS_ 20 dBm |
-30 dem -30 dem lﬁ | i
o ”AH | 40 dBm [ X ” h ‘IJHL WLy
L] \ . i (L
l LT e
¥l
60 dem
:
Start 2.545 GHz 10005 pts Stop 2.59 GHz | ([l Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
£2.345 GHZ 2.550 GH2 1.000 MHz 254997 GHz -35.95 dBm -10.95 d8 2,600 GHz 2.620 GHz 100.000 kHz 2,61890 GHz 21.24 dBm -8.76 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56474 GHz -26.28 dBm -13.28 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62006 GHz -20.32 dBm -10.32 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56874 GHz -17.88 dém -7.58 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62108 GHz -18.20 dBm -8.20 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56988 GHz -15.55 dBm -5.55 dB 5 655 GHe 2640 GHz 1,000 Mz 2.69521 GHz ~25.42 B 1242 dB
2,570 GHz 2.590 GHz 100,000 kHz 2.57111 GHz 22.06 dBm -7.94 dB 5.640 GHz 2.645 GHz 1.000 MHz 2.64051 CHz 36,31 cBm S1131 8
I ' b - N i (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spe n

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Ref Level 28,22 dém Offset 5.22 dB
SGL Count 100/100

Mode Auto Sweep

Date: 11.MAY 2021 19:21.53

Date: 11.MAY.2021 19:23:23

@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dBine—bRURIOUS bivE_ABS A 20 dBine—bRURIOUS LINE ABS n
10 dBm: 10 dBm:
0 dem o atay : N [ el \ 1
-10 dem T lr \I -10 dBm l :
SAURIOUS_LINE_ABS_ J L 30 dem L H
-30 dBm w.— A %« fu dem “Mm |
e o com i M timcus s
-50 dBm
60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz | |['start 2.6 cHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | RangeLow | Range Up RBW | Frequency |__Powerabs | aAlimit |
2:545 GHz 2.550 GHz 1.000 MHz 2.54906 GHz -34.93 dém -5.83 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61681 GHz 1.57 dBm -28.43 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56338 GHz -25.19 dém -12.19 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62008 GHz -208.96 dBm -18.96 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56868 GHz -23.25 dBm -13.25 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62114 GHz -23.33 dBm -13.33 d8
2.569 GHz 2.570 GHz 500,000 kHz 2.56993 GHz -24.37 dBm -14.37 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69792 GHz 56,91 dBm 1391 dB
2.570 GHz 2.500 GHz 100,000 kHz 2.58423 GHz 2.06 dBm -27.94 dB 5.640 GHz 2.645 GHz 1.000 MHz 2.64045 CHz 32 .94 dBm EXTYD
Y
Il i 1 )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

Page Number
Report Issued Date
Report Version

: A136 of A181
: Jun. 16, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

Conducted Spurious Emission

LTE Band 38 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum || ) by
Ref Level 0.00 dém  Offset 3.22 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck PARS Limit fheck PARS
10 dBne—rumions e sne naks 10 dEmE—pauRious b ape nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
A, P e A, i At PO, A -~
50 dB 60 dBm
-70 dBr =70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -50.26 dBm -25.28 dB 30.000 MHz 1.000 GHz 1.000 MHz 985.21489 MHz -50.20 dBm -25.20 dB
1.000 GHz 2.550 GHz 1.000 MH2 2.54748 GHz -40.57 dBm -15.57 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54632 GHz -45.97 dém -20.97 d8
2.640 GHz 3.000 GHz 1.000 MHz 2.64063 GHz -47.79 dBm -22.79 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.65592 GHz -45.94 dBm -20.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83227 GHz -45.17 dBm -20.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77278 GHz -45.20 dBm -20.20 dé
7.000 GHz 10,000 GHz 1.000 MHz 9.01626 GHz -48.36 dBm -23.36 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.16839 GHz -48.38 dBm -23.38 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.85239 GHz -47.09 dBm -22.09 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.85139 GHz -46.85 dBm -21.85 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.49456 GHz -46.05 dBm -21.05 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.70491 GHz -46.00 dBm -21.00 d&
18.000 GHz 27.000 GHz 1.000 MHz 12.21264 GHz -44,95 dBm -19.95 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.90264 GHz -45.00 dBm -20.00 d&
— _— — _—
L JL | X L I J (|| L]
Date: 11.MAY.2021 20:04:25 Date: 11.MAY 2021 20:03:23
Highest Channel / QPSK
Spectrum I uf
Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dBmP—SRURICH: INE ARS nabs
-20 dBm
| SPURIOUS_LINE_ABS_
-40 dBm
Em AN L ettt -
fpeine®
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -50.24 dBm -25.24 db
1.000 GHz 2,550 GHz 1.000 MHz 2.52889 GHz -49.63 dBm -24.63 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64207 GHz -39.37 dBm -14.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -45.23 dBm -20.23 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.15639 GHz -48.50 dém -23.50 dB
10,000 GHz 14,000 GHz 1.000 MHz 12.33896 GHz -47.07 dém -22.07 db
14,000 GHz 18,000 GHz 1.000 MHz 16.33746 GHz -45.88 dBm -20.88 dB
18.000 GHz 27,000 GHz 1,000 MHz 19.90514 GHz -45.12 dBm -20.12 dB
7

L

J

Date 14 MAY 2024

00928

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZK19JR

Page Number

1 A137 of A181

Report Issued Date : Jun. 16, 2021

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38 / 10MHz

Lowest Channel / QPSK

Middle Channel / 16QAM

Spectrum || ) by
Ref Level 0.00 dém  Offset 3.22 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck PAES Limit fheck PAES
10 dBne—rumions e sne naks 10 dEmE—pauRious b ape .
-20 dBm -20 dBm
10US_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
A A . o jl A i L -
60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
00 dB -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 949.34283 MHz -50.19 dBm -25.19 dB 30.000 MHz 1.000 GHz 1.000 MHz 961.45177 MHz -50.18 dBm -25.18 dB
1.000 GHz 2.550 GHz 1.000 MH2 2.52811 GHz -42.75 dBm -17.75 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.53702 GHz -44.68 dBm -19.68 dB&
2.640 GHz 3.000 GHz 1.000 MHz 2.64783 GHz -47.08 dBm -22.08 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64441 GHz -43.91 dBm -18.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -45.22 dBm -20.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.668626 GHz -45.38 dBm -20.38 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.38285 GHz -48,42 dBm -23,42 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.16789 GHz -43.33 dBm -23.33 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.32146 GHz -46.95 dBm -21.95 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.82740 GHz -46.92 dBm -21.92 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.79153 GHz -45.86 dBm -20.86 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.33596 GHz -46.01 dBm -21.01 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.21864 GHz -44,86 dBm -19.86 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.90664 GHz -44.70 dBm -19.70 d&
_— _—
)i ] X

L JL

Date: 1. MAY 2021 19:58:18

L JL

Date: 11 MAY 2021 19:57-31

Highest Channel / QPSK

Ref Level 0.00

Spectrum I

dBm

SGL Count 100/100

Offset 5.22 dB

Mode Auto Sweep

L

J

Date 14 MAY 2024

0220

@1 AvgPwr
Limit ¢heck PASS
.10 démP—$RURIOY INE ARS naks
-20 dBm
| SPURIOUS_LINE_ABS_
-40 dBm
ke . — DA, .‘.-ww" P
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 961.46177 MHz -50.02 dBm -25.02 de
1.000 GHz 2,550 GHz 1.000 MHz 2.52889 GHz -48.51 dBm -23.51dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64099 GHz -42.25 dBm -17.25 de
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -45.29 dBm -20.29 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.46284 GHz -48.42 dém -23.42 db
10.000 GHz 14,000 GHz 1.000 MHz 12.84689 GHz -47.15 dBm -22.15 dg
14,000 GHz 18,000 GHz 1.000 MHz 16.32546 GHz -46.01 dBm -21.01 dB
18.000 GHz 27,000 GHz 1,000 MHz 19.90364 GHz -44.93 dBm -19,93 dB
7

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZK19JR

Page Number

1 A138 of A181

Report Issued Date : Jun. 16, 2021

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38/ 15MHz

Spectrum || ) by
Ref Level 0.00 dém  Offset 3.22 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
10US_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
" Py St Pt R | APt 5 " A, ~
60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
00 dB -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -50.21 dBm -25.21 dB 30.000 MHz 1.000 GHz 1.000 MHz 993.45577 MHz -50.28 dBm -25.28 dB
1.000 GHz 2.550 GHz 1.000 MH2 2.54826 GHz -38.79 dBm -13.79 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54283 GHz -45.45 dBm -20.45 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64099 GHz -46.26 dBm -21.26 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64225 GHz -45.29 dBm -20.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88026 GHz -45.20 dBm -20.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -45.09 dBm -20.09 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.16630 GHz -48.39 dBm -23,39 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.44334 GHz -43.49 dBm -23.49 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.84139 GHz -47.03 dBm -22.03 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.33546 GHz -46.98 dBm -21.98 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.92501 GHz -46.03 dBm -21.03 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.79803 GHz -46.01 dBm -21.01 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.21414 GHz -44,91 dBm -19.91 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.02764 GHz -44.74 dBm -19.74 d&
- _—
L L J L] { L J wa
Date: 11.MAY.2021 19:27-16 Date: 11.MAY 2021 19:26:12

Highest Channel / QPSK

L

J

Date 14 MAY 2021 165338

Spectrum I uf
Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
.10 démP—$RURIOY INE ARS naks
-20 dBm
| SPURIOUS_LINE_ABS_
-40 dBm
A et SN st mma NP W, AL,
s AR !
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 945.46477 MHz -50.18 dBm -25.18 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.53160 GHz -49.55 dBm -24.55 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64117 GHz -41.07 dBm -16.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80427 GHz -45.33 dBm -20.33 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.40685 GHz -48.44 dBm -23.44 db
10,000 GHz 14.000 GHz 1.000 MHz 12.36845 GHz -47.10 dBm -22.10 d&
14,000 GHz 18,000 GHz 1.000 MHz 16.32546 GHz -45.92 dBm -20.99 dB
18,000 GHz 27.000 GHz 1.000 MHz 19.93814 GHz -44,72 dBm -19.72 dB
7

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK19JR

Page Number 1 A139 of A181
Report Issued Date : Jun. 16, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 38 / 20MHz

Lowest Channel / QPSK

Middle Channel / 16QAM

Spectrum || ) by
Ref Level 0.00 dém  Offset 3.22 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck PAES Limit fheck PAES
10 dBne—rumions e sne naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
10US_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
I N A, B . PR .. P,
60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -50.10 dBm -25.10 dB 30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -49.95 dBm -24.95 dB
1.000 GHz 2.550 GHz 1.000 MH2 2.54709 GHz -41.69 dBm -16.60 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.53392 GHz -46.37 dBm -21.37 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.66186 GHz -46.51 dBm -21.51 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64531 GHz -48.13 dBm -23.13 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -45.26 dBm -20.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -45.14 dBm -20.14 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.16280 GHz -48.26 dBm -23.26 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.15139 GHz -43.41 dBm -23.41 d8
10.000 GHz 14.000 GHz 1.000 MHz 12.34996 GHz -47.09 dBm -22.09 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.84733 GHz -47.06 dBm -22.06 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.38295 GHz -46.08 dBm -21.08 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.34006 GHz -45.81 dBm -20.81 d&
18.000 GHz 27.000 GHz 1.000 MHz 12.20464 GHz -44,96 dBm -19.96 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.90564 GHz -44.79 dBm -19.79 d&
_—
)i ] X

L JL

Date: 11.MAY 2021 19:20:08

L JL

Date: 11 MAY 2021 19:1512

Highest Channel / QPSK

L

J

Date 14 MAY 2024 192518

Spectrum I uf
Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
.10 démP—$RURIOY INE ARS naks
-20 dBm
| SPURIOUS_LINE_ABS_
-40 dBm
T - " AP P AL NP oot et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 931.89155 MHz -50.20 dBm -25.20 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.53586 GHz -46.86 dBm -21.86 d8
2.640 GHz 3.000 GHz 1.000 MHz 2.64819 GHz -43.14 dBm -18.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87127 GHz -45.19 dBm -20.19 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.15639 GHz -48.38 dém -23.38 dB
10,000 GHz 14.000 GHz 1.000 MHz 12.34196 GHz -46.82 dBm -21.82 de
14,000 GHz 18,000 GHz 1.000 MHz 16.33946 GHz -46.00 dBm -21.00 d&
18,000 GHz 27.000 GHz 1.000 MHz 19.90564 GHz -44.86 dBm -19.86 db
7

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZK19JR

Page Number

1 A140 of A181

Report Issued Date : Jun. 16, 2021

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG122708B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0009
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 7 / 15MHz+10MHz
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2.475 GHz 2,480 GHz 1.000 MHz 2,48899 GHz -52,12 dém -27.12 0B
2.490 GHz 2,436 GHz 1.000 MHz 2,48502 GHz -47.98 dbm -34.98 dB
2.496 GHz 2,499 GHz 1.000 MHz 2,40896 GHz -45.83 dBm -35.83 dB
2.498 GHz 2,500 GHz 1,000 MHz 2,48933 GHz -41.62 dém -31.62dp
2.500 GH2 2,525 GHz 100,000 kH2 2.51416 GHz 21.28 dBm -8.72 dB
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LTE Band 7 / 15MHz+15MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB74

Highest Band Edge / 1RB0 and 1RB74
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L I T P2

Date: 10.MAY. 2021 15:24:51

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZK19JR

Page Number

Report Issued Date :

Report Version

A153 of A181
Jun. 16, 2021

Rev. 01






